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No.2023(X) 03038

CUSTOMER: Haoyang Environmental Co., Ltd

SAMPLES FOR TESTING

Name: Filament composite geomembrane
Manufacturer: Haoyang Environmental Co., Ltd
Appearance: White

Specification: 250g/m? /0.5mm /250g/m?
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TESTING RESULTS
No. 2023(X) 03038
No. Test Items Requirements Results Test Methods
Appearance quality
Defects Slight Defects | D¢V /
& Defects
Delamination, fold Distinct Severe Pass
Hard; Soft
» Soft, coarse< Al
1 Impurities coarse>> Pass
Smm
Smm Visual inspection
=300 cm,
one
Defective edges measurement >300cm Pass
is taken every
50 cm
>2cm;
Repair points <2cm cm-, Pass
perforation
2 Width deviation, % -1.0 1.0 GB/T
'\ \\\lf{g / 29}08 5.1
RIS P
Tensile transversal >20.0 3 A A G/B/,:['
3 strength - '];‘7’6?12 20138 5 4
at break, o l}( oo “GB/TS-
N longitudinal >20.0 \5\.{42{[ 5 ;iﬂfmd&oos <
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TESTING RESULTS 4

N
o Test Items Requirements Results Test Methods
transversal 30~100 54 GB/T 17642-2008 5.4
4 | Nominal elongation
longitudinal 30~100 54 GB/T 17642-2008 5.4
. transversal =0.70 1.05 GB/T 17642-2008 5.5
Tearing  strength,
> kN
longitudinal =0.70 1,27 GB/T 17642-2008 5.5
6 | CBR puncture resistance, KN =3.2 6.10 GB/T 17642-2008 5.6
>
Ry oreal 24 TRE GB/T 17642-2008 5.14
7 | Peel strength, N/em
itudi =
g dinal =0 148 GB/T 17642-2008 5.14
Static hydraulic pressure, 1.0MPa
No leak - 17
5 | a.ompa) Nocracking | 0 lca8¢ QW )IE42008 5.1
,/://,: 4 \l\\ Hir”’/{/‘/f
9 | Penetration coefficient, cm/s <5.0x10°12 Impermea}ﬁilghﬁ‘}B/T 1764/‘2\ -2008 5.18

Note: Test items were conducted at Tongzhou branch.
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